
~ij *Jaflmu£ II 
Sewage Treatment Process Flowchart 

Preliminary 
Treatment 

IDii Il* Il* fi~ 
Screening Degritting 

Secondary (Biological) 
Treatment 

1Ii~ 
Aeration 

... 
~!fm~J! 

Biological 
Treatment 

~~~m;»I~ 
Final 

Sedimentation 

~1M±*~*~ ;J;lj~ 
Disinfection MiI~t·i)7.1<~ 

Waters at 
, ~Il'I!!IIII!II_)r.9 -+9~ I I ~ southeast of 

/ __ -j .. the Stanley 
')I Peninsula 

L--_-----' 

~5-5* 0 _--+, f-~--t-='"" 

Raw 
Sewage 

Return Activated 
Sludge 

8H~*5-5i}E 5-5i}EH~* 
Dewatered 

5-5:=~~± +- ro]l~~1 +-( _ S_lu--.;dg;....e _ 

To Landfill Site @ @ @ @' 

eJafltrof1~1ii* • ••• 
Key Parameters of Treated Effluent 

•••• (Key Parameters) 

W~'bm~ (Design Flow) 

~'lt!ll-J!5¥~R (Total Suspended Solids) 

n3i::~1ttJUn~ (5-day Biochemical Oxygen Demand) 

Jt~ (Ammonia-Nitrogen) 

f¢l~g+.5:H~~i!~ (Nitrate + Nitrite-Nitrogen) 

Sludge 
Dewatering 

, 

*~~;lS'1i5-5;}E 
Surplus 

Activated 
Sludge 

5-5i}E;m1t1 

Sludge 
Thickening 

tM&.~ (Discharge Standards) 

• B 11 ,600~~*(m3/day) 

!'>30~%J7t-(mg/L) 

!'>20~%/*(mg/L) 

!'>5~%/*(mg/L) 

!'>8~%/*(mg/L) 

!'>15,000@11 00~*(Countl1 OOmL) 

Drainage Services Department 

~.m~n~'J. Drainage Hotline : 2300 1110 
-ffi£*~1i] General Enquiries : 2877 0660 
1[.yjj);f§: E-mail : enquiry@dsd.gov.hk 

=~~1L~"flEfJIFl 
Printed in June 2009 

A j);Uflli~~ EfJIFl 
~\U9H!:H~:& DSD's Website: www.dsd .gov.hk "., Printed on Recycled Paper 

Drainage Services Department 

Stanley Sewage Treatment Works 

~tt~*.~ •• M~~~,m-M=~~*.~.,~#tt*.·*.· •• ~~nili~~H~=.~~$~ 

m~~*.~M.,m~.B~.~~.8~0~~*o~* •• ~~~~m~.Nm~#tt~*.~.~.­

~.J! 0 

~~M-ftAft~.~~#tt~*~~.N~*m~~~~~~Be,#tt~*.~.~w~~.~mm7.~ 

~t~VJiJ 0 ~*tt~~~±tB~~*t.S ' #;fi)'5*.I!.~.M=@*5~~~ , .@*~'9120*~ • 15*1U017*r'5J ' ."M!: 

~H~4W*.m·.OO.mN~#.mom.~@~ ••• '."M!:g~.~NB*.~~~.~.lli~~.~. 

:tl~J~ , ]!!m*l¥J.5..2J~t@~~JHlV'5*.I-'. 0 #;fi5'5*.I-'.m;fIHJJ5'5*.I-'~. B 11 600~~*il'iJ~9:~ , M 

-ftft~~+-~~I,-ftftn~=~~Io 

Stanley Sewage Treatment Works (Stanley STW) is a secondary 

sewage treatment works, built in caverns. It serves a population of 

over 27,000 in Stanley, Ma Hang, Tai Tam, Chung Hom Kok and 

Red Hill areas, which currently produces 8,800 m3 of sewage per 

day. Sewage is collected by outlying sewage pumping stations 

and transferred to the STW for further treatment. 

As a key element of the Stanley Sewerage and Sewage 

Disposal Scheme drawn up in 1989, Stanley STW was 

designed and constructed with the latest technology. To maintain 

the natural environment of the area, the STW was built inside 

three large caverns, each about 120 metres long, 15 metres wide 

and 17 metres high together with over 450 metres of road access, 

ventilation tunnels and shafts. Not only visually unobtrusive, 

the underground works also spared the neighbourhood with 

unacceptable environmental impact both during construction 

and its daily operation. The STW is the first of its kind in Southeast 

Asia. Stanley STW with a design flow of 11,600 m3 per day was 

constructed from November 1990 to February 1995. 

ft1ml'9m~ Our Vision 
m{~ tit J'f.#& i¥'J 51J*fQrn).K~ijH~~ JJ)(~&.m . tkfJEMHlf jl i¥'J J5J tMI~~~ 0 

To provide world-class wastewater and stormwater drainage services enabling the sustainable 
development of Hong Kong . 



.,,;;:---. 

)"5 7J<.JEI'~f¥ ~~ Sewage 
> ~~ 

~*~~* •• m~3i*Q , oo~.¥*~*.~fi~ ' S.6~*~~R • 
•• w~m.~~~~ •• ~,~~.~~m~~&~.~~ •• ~o 

Screening and Degritting 

Sewage arriving at the Inlet Works is preliminarily treated by mechanical bar 

screens to remove solids exceeding 6 mm. After screening, the sewage is directed 

to detritor and grit classifier for grit removal. 

~~1l1i 
Service Area , , , , 

mim# 
Venti lation Shaft 

JaIlIl1i 
Treatment Area 

~.~.~~*~~tt~~.~ •• ~.~~~~o$~~~tt 
~~.@~~~.~~.~M.~.~ •• ~, •• ~~tt~~ 
J:t1H&:*~IJ35 -1~.I~~~~3i1Tn5/.* 0 

Final Sedimentation 

Treated sewage and activated sludge are separated in the final 

sedimentation tanks . A controlled portion of the activated sludge is 

fed back to the aeration tank to maintain adequate micro-organism 

population for biological treatment. The remaining portion 

(Surplus Activated Sludge, SAS) is pumped to a separate facility for 

dewatering . lfli&;JLfJiiitiJ Final Sedimentation Tank 

~~.*~~~~~~,~~.~ .... m~.~ ••• ,m*~*~R~ 
.j)~S 17JZ = + ' ~1~mWi1~~.t~n5/.*1~~)'55ffim11::tt±t!l~Hi~i[ 0 

Sludge Dewatering 

The settled sludge and scum collected at holding tanks will be mixed with polymer 

before dewatering by membrane filter press to achieve a minimum dryness of 

30% . The dewatered sludge would then be transported using sealed containers 

for disposal at landfill . 

• . . . 

. . . 


